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CERTIFICATE NO. :

E200706-0016-001522(5001625)

MILL'S QUALITY
CERTIFICATE

DATE OF ISSUE

2007.05.31

A=

L/C No. (P/O ho.)

47L1-B93402-T

A E 9 (\nu 2 7t
COMMODITY E.R.W STEEL PIPE SeAH MMP_._ Steel Uﬁ“u_.—u CUSTOMER DUFERCO_SA
e (Z)Ml Of X| 7 S
SPECIFICATION APT 5LB PSL1/ASTM AS3B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. | Shper = g & % % = QUANTITY ) 2
NO. | (BATCH NO.) ORDER SIZE B F 4 o T REMARK
*1 PCS TOTAL LENGTH WEIGHT
1| (simiansoy|  BBE 10 " X 0.225 " X 6.120 M 8 48.960 M 1.840
2
2 | iy BBE 10 " X0.25"  X6.120 M 1 6.120 M 0.230
3| (siteinate0)| BBE 10" X 0.225 X 6.120 M 57 348.840 N 13.113
TP
4 AthW%WmWﬂou BBE 0" X0.22 " X6.120 M 114 697.680 M 26.226
_ _ . , TMPACT
myDROSTATIC | N |[vD|F|s|{c|ru|B|D|c|F|F|RF| zINC coaTiNG _ . TENSILE TEST
TEST -/ TIT|L|H|O|EA[E|[R|R|L|L|EL TEST CHENICAL COMPOSITION(S) (Gage Length : 50mm) Mmmw
plsufalo|Mf{sc|N|1|lu|ala]va D [ e
HEAT NO ssec] R 7 | UEITICLRIIN D EL SR N BT wgraar oF| 2 | 2 [ [si| [P |s |culvi|cr|uo| v|ceo D | TENSILE | VIELD |E.L|ENE-|SHEAR TEST | MENT |~ LINING
NO. | (BATCH NO.) El |Ls|E EluT|n N | E|sE|zINC coat| B & | & § | STRENGTH] STRENGTH Rl | AREA
I 1| N 2laile G| |EN -ING | 2] 2 3 : -
psi | UlUlgofT Pl s I C.S|ALK| ¢ 2 3 |z|2|z2f2]3 % SN ﬂmmm PH
NN 0 | — N . . i
T G N |causs| =3 G w4 | #5 | 6 +7 sg [s0] PsI Psi 1410 |Jould % 11
e 30 wAx | 26 120 | 30| 30 |40 40| 40{ 15|80
SPEC MIN 60000 | 35000
1| se71772 80 |G|G| G |G G . H |14| 1| 62 |16] 4
(SHH4261050) p 113|262 18] 5 |m[1]1]|m®]1 T| 67840 | 50060 | 37 G
P {152 61 |15|6|m®|1|1]|m®]1 ¥| 67410
2| sB72026 80 |G|6| G |6 G B |16 1] 61 |11]6
(SHH4261060) p 1| 1] 62 |12|7|m|1f1]1]1 T| 64570 | 47500 | 42 G
P {17 1] 60 |12|6|1]1|1]|mR[1 ¥| 64570
3| 611261 880 |Glc| G |G G H [15]14] 76 |15] 7
(SHH5182060) P [15]|14] 76 |13| 8 |1]2|1]1]2 1| 74380 | 61440 | 38 G
P |1a]15] 76 |14| 6 |2]|2|1]|1]2 W| 73810
4| cr20201 80 |G|G| G |G G H |6 2| 78 [14] 7
(SHH5182070) P l17| 3| 70 12| 7]2|2|1]1]1 T| 73250 | 54470 | 40 G
plis| 1] 78 f3]e]1]2]2]1]1 ¥| 72060
N Pl ~ #12 : %
0 | Refer To The Attached H
T | Section Designation m
E

Surveyor

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.

g E.KIM




